
Medications for Intubation: 
Sedation: 
 
Etomidate 0.3 mg/kg 
 20 mg/10 mL vial – would consider maxing out at 40mg 
Ketamine 1-2 mg/kg 
 500 mg/10 mL vial OR 500 mg/5mL vial 
Propofol 1-2 mg/kg 
 200 mg/20 mL vial 
Midazolam 2-4 mg 
 2 mg/2 mL vial 
 
*Consider avoiding ketamine in hypertensive patient* 
 
 
Neuromuscular Blockade: 
 
Succinylcholine 0.5-1 mg/kg 
 200 mg/10 mL vial 
Rocuronium 1 mg/kg  
 50 mg/5 mL vial OR 100 mg/10 mL vial 
 
*If giving rocuronium, patient will be paralyzed for 45-60 minutes. This duration may be 
significantly prolonged in liver dysfunction. Provide adequate sedation for duration of paralysis 
(dexmedetomidine is NOT adequate sedation for a paralyzed patient) 
 
*Consider giving rocuronium instead of succinylcholine in patients on dialysis or with crush 
injuries/rhabdomyolysis* 


